o

" REPAIR PARTS

ROTARY LAWN MOWER - MODEL NO. HD71302B

N




15
16
AT

'KEY PART

- 23

30
- 31 .

33
35

39

REE»P'AIR .jPARTs L

: DESCRIPTION L

NO. NO. " i
S 73510400 Locknut 1/4- 20
27140644 - Control Bar
..3:132001 ‘Rope Guide -

4 ’851708X479 Upper Handle '+ -
o6 151721X479 Lower Handle ey
© 663601 Locknut 1/4-20 o

T 131959 “. 'Handle Bolt 5/16-18 x 1-3/4
-8 144929 - ' Machine Screw 14-20 X 2 1/8

9" 700417 ~Throttle Control

130861 ' - Engine Zone Control Cable
13 »850733X004 ‘Up-Stop Bracket " . N :
14 83816 Screw #10x5/8 - - S
213146 *Cable Clamp SRR
136376 -~ Wing Nut B
54583 - HexTapping Screw 1/4-20x 1/2

18 - 107611X * Support Rod .

19 51793 - . Hairpin Cotter = - -
--20. 750097 - Hex Washer Head Tapplng Screw #10 24 X 1/2 =
21 140539: - Rear Deflector . e L
22 151517 ~  CableClip -

- 145282  ° Discharge Guard
25 57143 - “Wave Washer
26 128415 - .‘PopRivets - -
145286 - .~ Torsion Spring
29 147775 - Housing Bracket -
147286' ~Hinge Rod ~
151667X479 ~ Handle Bracket Assembly (Left)
32 151665X479 Handle Bracket Assembly (nght)
54178 - . Locknut 3/8-16-
34  107607X479 - Wheel Bracket.: Support (Left) .
"107609X479 - 'Wheel Bracket Support (nghf)

36 :700325X007 Wheel Bracket Adjuster R

37 146630 - = - Spacer- S SN

38 '88348: - - FlatWasher3/8 -~ =

',700331X004 Selector Spnng T

- 69
70

42

51

']57:

. 64

ROTARY LAWN MOWER MODEL NO HD7I302B

" KEY PART DESCRIPTION
‘NO.".- NO.
40 87877 Selector Knob
41 851119X004 Axle Arm Assembiy (Rear)
61651 - .~ Spnng Washer
43 62335 ~Belleville Washer
44 - 151611. - Shoulder Bolt
45 107620X  Wheel & Tire Assembly. (Rear)
46 83923 - -Locknut 3/18-16
47 701848 . .' ~Wheel & Tire Assembly (Front)
48150117 -Muicher Plug - -
50 800090 - .  Hubcap '
~74760612 2 Hex Head Bolt 3/8-16 x 3/4
. 52: 850999 ' - Hex Head Thread Rolling Screw 3/8-16 x2 -
.54 149741 . . . Screw 5/16-18 x 3/4
55 141846 - . Danger Decal -
:56 850988 Engine Spacer .
53998 ¢ Flat Washer - ,
-151854 . Lawn Mower Housmg (Incl Key Nos. 55 and 60)
_60 700929X479 Baffle- -
. 61. 851514 . Blade Adapter ‘
wy 62\141 114 - 22" Blade: Mulchmg
63 851074 Hardened Washer
850263 - Helical Lockwasher 3/8
851084 Screw Hex Head 3/8-24 x 1-3/8 (Grd. 8)
145935X004 “Axle Arm Assembly (Front)
67 ---=---- *Engine -  Briggs/Stratton’ Modei No. 124802
68 87584X004 ‘Skirt Brackets .
150118 . Mulcher Piug Bail
1501 19X479 Mulcher Plug Latch
145655 - -Operator's Manual (Eng)
- - 145657 Operator's-Manual (Span)
- 154897 Repiacement Parts Manual

Avatlable accessones not mcluded with mower:
GCK2200

; Grass Catcher s




